

ABOUT US



QUALITY, INNOVATION, STRUGGLE, WIN-WIN

we have 8 production lines, about 100 employees, covering an area of 15,000 square meters.



PRODUCTION PROCESS



Raw Materials 1



Extrusion 2



Compression Molding 3



Cutting 4



Finished Product 5



Inspection 6

CERTIFICATE

Feichan Supervision Testing Centre of Quality Test Report

No.	Item	Unit	Requirement
1	Appearance	mm	The surface should be smooth with uniform color and no obvious defects, such as bubbles, cracks, etc.
2	Surface layer thickness	mm	≥0.15
3	Hardness	MPa	≥20
4	Impact strength	kJ/m²	≥2.0
5	Flexural strength	MPa	≥18
6	Flexural modulus	MPa	≥2000
7	Density	g/cm³	1.3-1.4
8	Water absorption	%	≤0.15
9	Water vapor permeability	g/m²·24h	≤0.1
10	Heat aging resistance	h	≥1000
11	UV radiation resistance	h	≥1000
12	Dimensional change	%	≤0.2

Feichan Supervision Testing Centre of Quality Test Report

Client: FOSHAN ZHONG KING CHENG PLASTIC FACTORY

Product: Plastic Tile

Model: ASA-1

Test Results: According to the requirements of the standard, the test results are as follows:

Conclusion: The test results are in compliance with the requirements of the standard.

CERTIFICATE

DECLARATION FOR CONSTRUCTION PRODUCTS DIRECTIVE

On Behalf of
FOSHAN ZHONG KING CHENG PLASTIC FACTORY
 Plastic Tile
 Model: ASA-1

Issued For: FOSHAN ZHONG KING CHENG PLASTIC FACTORY
 No. 30, Industry Road, Daxian, Foshan, Guangdong, China

Issued By: BEISE (UK) PRODUCT SERVICE LIMITED
 15/1, FLAT 107, 25 INDESOON SQUARE, LONDON, UNITED KINGDOM

CHINA: SF, Binyi E, Huanan 3rd Ind Zone, Xixiang, Bao' An Dist, Shenzhen, China

Date of Test: Feb. 18-Mar. 18, 2018
 Date of Report: Mar. 11, 2018
 Report Number: B-E16030176

www.celab.com

Appendix 1